

Test Report

No. HZ1210128/TX

Date: Mar 16, 2012

Page 1 of 2

NEW CONCEPT OUTDOORS COMPANY LIMITED
NO.28 SAN CANG ROAD,CANG QIAN TOWN,YU HANG DISTRICT

The following sample(s) was/were submitted and identified by the client as:

Sample Description : One woven oxford fabric in wine
Country of Destination : USA
Test Performed : Selected test(s) as requested by applicant
* * * * *
Sample Receiving Date : MAR.10, 2012
Test Period Date : MAR.13, 2012- MAR.16, 2012
Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Linda Liu (Account Executive)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from establishing all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



5F/B/F/A⁴ Building, Huaye Hi-Tech Industrial Park, No.1180 Bin'an Road, Binjiang District, Hangzhou, China 310052 t (86-571) 86791199
中国·杭州 高新(滨江) 开发区滨安路1180号华业科技园4号楼5、6楼 邮编: 310052 t (86-571) 86791199

HZTX
www.cn.sgs.com
f (86-571) 87688901
f (86-571) 87688901 e sgs.china@sgs.com

Test Result**Color Fastness to Light** (ISO 105 B02:1994/Amd 1:1998+Amd 2:2000; use Xenon arc lamp)Comparison upto blue wool reference 6
Grade (Blue Wool Standard)

6

End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.